	Screen annually for chronic kidney disease in the presence of:
Diabetes

Hypertension

A previous episode of acute kidney injury within the last 3 years

Structural kidney disease

Recurrent renal calculi

Family history of hereditary kidney disease or G5

Prostatic hypertrophy / symptoms of outflow obstruction

Multisystem diseases e.g. SLE

Incidental invisible haematuria

Use of nephrotoxic drugs e.g. Lithium, NSAIDs, Ciclosporin




eGFR less than 60 then recheck within 2 weeks

CKD confirmed

	Check Albumin creatinine ratio (ACR):

<3

Normal

A1
3-30
A2


>30

A3
If between 3 to 70 confirm the result  with  an early morning urine, PLUS check for haematuria using urine dipstick


	Frequency of U&Es monitoring each year
depending on CKD category (G) and ACR (A)
<3

3-30

>30

eGFR

Stage/Albumin

A1

A2

A3

≥ 90

G1

1

1

1

60-89

G2

1

1

1

45-59

G3a

1

1

2

30-44

G3b

2

2

2

15-29

G4

2

2

3

<15

G5

4

4

4




	Primary care interventions

Healthy lifestyle advice:

Smoking cessation where present

Salt avoidance

Blood pressure targets:

CKD alone aim for 120-139/<90

CKD plus diabetes or ACR >70 aim for BP less than 130/80

Address cardiovascular risks:

Offer atorvastatin 20mg for CKD G3 & G4 or use if other indications

Antiplatelets only for secondary prevention 

Review medication:

Consider stopping nephrotoxic agents

Review doses according to eGFR  

e.g. Metformin halve dose if eGFR <45, 

stop if eGFR <30

List on CKD register

Offer seasonal flu and pneumococcal immunisation


	Indications for ultrasound

Progressive CKD

Any haematuria

Symptoms of bladder outflow obstruction

Aged more than 20 years and family history of polycystic kidney disease (counsel patient about the implication of a positive test before performing)

GFR less than 30 mL/min/1.73m2

	Referral criteria

Advice can be obtained via the Kinesis system but the following should be referred to avoid delay:

GFR less than 30 mL/min/1.73m2 

ACR greater than 70

ACR greater than 30 plus haematuria, 

(haematuria in absence of a raised ACR requires urinary tract malignancy to be excluded in appropriate age groups i.e. greater than 40yrs old and referral to urology should be made) 

Progressive CKD i.e. 25% or more (in a minimum of three blood tests over at least 90 days) and a change in G stage or 15 mL/min/1.73m2 over 1 year

CKD & failure to achieve BP targets despite at least  four anti-hypertensive agents

Suspected renal artery stenosis

Suspected rare or genetic cause of CKD

Suspected renal anaemia with GFR less than 45 mL/min/1.73m2 & Hb less than 110 g/L


Management of Chronic Kidney Disease

In July 2014, NICE released new chronic kidney disease (CKD) guidance (CG182).  This information sheet highlights some of the important changes and suggests local guidance. 
Are there any new terminology changes?
· The new guideline recognizes the importance of not only the stage of CKD now called G1 to G5, (previously referred to as stages 1 to 5) but also albuminuria.  

· Albuminuria has been given categories 1 to 3.  
· The kidney prognosis and cardiovascular risk worsens as the (G) and (A) increase.
Why is the eGFR equation changing?
The equation to estimate glomerular filtration rate (GFR) will change in time from the MDRD equation to the CKD-EPI equation with time.  This is because the current equation over estimates CKD in those who are close to or above a GFR of 60 mL/min/1.73m2, the use of the new equation will more accurately identify those with CKD.  It is likely that the hospital will switch to CKD-EPI eGFR results within the next one year.
Cystatin C assays are suggested for some people, what should I do?

NICE have also suggested using Cystatin C in some patients with borderline CKD to confirm the diagnosis.  This test is not widely available and currently the evidence that using this assay will alter the management of CKD is poor.  At St George’s Renal Unit and across London we will not be performing the Cystatin C assay and do not recommend this is requested in primary care.
How can I obtain clinical advice for patients I do not wish to refer?
Kinesis is available for advice regarding the management of CKD in the community and for advice as to whether referral is necessary.

How do I refer?
Choose & Book clinics are in place for clinics at:

· St George’s Hospital
· St John’s Therapy Centre, Wandsworth
· Nelson Hospital
· Queen Mary’s Roehampton.  

Alternatively you can fax Central booking at St George’s 020 8725 4582 or the renal unit 020 8725 2068 and the referral will be triaged by the renal consultants.  Merton patients can be referred directly to the Nelson Hospital via stgh-tr.ref1@nhs.net
The following clinics are available from the renal department
· Advanced Kidney Care 

· For those with GFR less than 20 for symptom control or preparation for renal replacement therapy
· General Nephrology clinics for most new referrals i.e.
· ACR greater than 70

· ACR greater than 30 with haematuria

· G4 or 5

· CKD and uncontrolled hypertension
· Combined Diabetic & Renal clinic

· For the management of diabetic nephropathy

· Kidney transplant clinic

· Any patient with a kidney transplant who moves into the area

